00000 O 0 O MENU BACK

5314 000A =r»Y»73I%7 ENGINE EQUIPMENT

R MRES BB & 4 FR Es| = <t W A 5 #% " =
NO. PART NO. PART NAME| Q'ty | DESCRIPTION| FROM ~ UP TO SERIAL NO. REMARKS
1 [ 5314 0001 000 [TVY'Y ENGINE 1 |FH641V-CG61 |NO.9240051 ~ BRIV VRS R
1 [ 5310 0051 000 (1YY ENGINE 1 |FH641V-BG60 | ~NO.9240050 BRIV VRS R
2 | 5310 0005 000 [T%°V7°—Y |PULLEY 1
3 | 5310 0006 000 |%— KEY 1 IV UE
4 | 5310 0007 000 |7y¥¥ WASHER 1
5 | 5305 0009 000 127714 |BOLT 1 |8T
6 | 53140011 000 |A'=2 BASE 1
7 | K814 0108 035 |Fik Lk BOLT 4 |M8x 35(8T)
8 | F301 0108 000 |FFyh NUT 5 [m8
9 | K710 0110 025 |[F#& Lk BOLT 4 [M10x25(7T)
10 | 5314 0017 000 [&'34Ub JOINT 1
11 | 5305 0037 000 |T)L#&" ADAPTER 1
12 | 5314 0018 000 |h—2 HOSE 1
13 | 5310 0056 000 |17 PIPE 1
14 | 5310 0057 000 [H5— COLLAR 1
15 3513 3131 000 [7°7AFyHn VF[BAND 1
16 | 5314 0021 000 |R{vF SWITCH 1
17 | 0050 1100 180 [K—ZAN' U} BAND 1
18 | 5305 0041 000 |FLY DRAIN 1
19 | K110 0108 016 |Fik Lk BOLT 2 [M8x16(4T)
20 | 0833 0001 000 |—=ILTyo¥ WASHER 1 |M10
21 | K712 0110 012 |F& Wb BOLT 1 |[M10x 12(7T)
22 | 5314 0023 000 |7°'L—b PLATE 1
CM2103 —1— 09/07/08




	MENU BACK: 


